10465 8th Ave

Box 3129

Humboldt, SK SOK 2A0

Phone: 306-682-5888

Fax: 306-682-5892

Email: admin@grainbagscanada.com

ALL PRICES FOB Springfield, MO

MDD-100 MAINERO CORN HEADER

PART# DESCRIPTION USA LIST
20206-102 Female quick coupler1/2" $70.45
20240-103 Male quick coupler PNH-R 1/4" $38.80
20242-107 Male adapter PTM-R 1/4" $28.13
20244-102 Male quick coupler RM 24x2mm $51.03
20251-105 Male adapter 1/4" BSP c/o ring x 1/2" UBF JIC 37¢ $20.68
20600-132 Safety ring - Din 471 035x1,5mm $0.75
20600-141 Security ring DIN-471 45 X 1.75 $1.33
20600-152 Safety ring - Din 471 60x2mm $1.78
20601-132 Safety ring - 40x1,75 $0.88
20601-157 Safety ring Din 72x2,5mm $2.28
20601-175 Safety Ring $10.23
20601-177 Safety ring Din 472 110x4mm $10.40
20610-101 Spiral ring $0.93
20800-103 Plain washer 5/16" source local $0.00
20800-104 Plain washer 3/8" source local $0.00
20800-106 Plain washer 1/2" source local $0.00
20800-108 Plain washer 5/8" source local $0.00
20801-101 Plain washer 3/16" source local $0.00
20801-102 Plain washer 1/4" source local $0.00
20801-103 Plain washer 5/16" source local $0.00
20801-104 Plain washer 3/8" source local $0.00
20801-106 Plain washer 1/2" source local $0.00
20801-108 Plain washer 5/8" source local $0.00
20801-111 Plain washer 1" source local $0.00
20802-104 Plain washer aluminio 10mm $0.13
20808-105 Calibrating plain washer $1.15
20808-107 Spacer washer Thk.: 0.13mm $1.50
20808-108 Spacer washer Thk.: 0.25mm $2.88
20808-110 Spacer washer Thk.: 0.3mm $1.50
20810-106 Washer 1/4" source local $0.00
20810-108 lock washer @ 3/8” source local $0.00
20814-107 lock washer @ 6mm source local $0.00
20814-108 lock washer @ 8mm source local $0.00
20814-109 lock washer @ 10mm source local $0.00
20814-110 lock washer @ 12mm source local $0.00
20814-112 lock washer @ 16mm source local $0.00
20814-113 lock washer @ 18mm source local $0.00
20823-107 Washer with continous toothed 3/16" $0.15
20830-102 Plain washer 10mm $0.00
21000-123 0O’ring2 - 024 $0.20
21001-112 O’ring @ 2,62 2-114 $0.15
21001-138 O'ring $0.88
21001-160 O'ring $3.58
21104-104 Adapter rap-stank with o'ring $9.73
21105-105 Adapter 1/4" BSPT X 3/8" BSPT $9.35
21105-113 Adapter 1/2" BSPT X 3/8" BSPT $12.83
21108-106 Adapter male 1/8" UNF w/seal x 1/2" UNF JIC 372 $7.68
21110-103 Adapter 1/2" BSPT X 3/8" BSPT $6.63
21110-104 Adapter 1/2" BSPT x 1/2" UNF JIC 372 (QSL) $9.10
21118-110 Male adapter 3/4" UNF w/seal 1/2" UNF JIC 372 $6.75
21125-105 Adapter 3/8" female BSPT x 1/2" male NF JIC 372 $11.30
21148-104 Male adapter 3/8" BSPT xH female 14mm $9.20
21402-128 Bolt RW Head 1/4"x3/4" source local $0.00
21409-258 Bolt 6x16mm source local $0.00
21409-260 Bolt 6x20mm source local $0.00
21409-302 Bolt 8x16mm source local $0.00
21409-304 Bolt 8x20mm source local $0.00
21409-310 Bolt 8x45mm source local $0.00
21409-326 Bolt 10x20mm source local $0.00



21409-327
21409-328
21409-351
21409-356
21409-359
21411-102
21605-179
21605-183
21613-255
21705-278
21705-280
21705-281
21705-282
21705-287
21705-288
21705-337
21705-339
21705-341
21705-343
21705-345
21705-355
21705-368
21705-370
21705-371
21705-372
21705-374
21705-375
21705-376
21705-378
21705-381
21705-403
21705-405
21705-407
21705-408
21705-409
21705-413
21705-414
21705-415
21705-416
21705-421
21705-430
21705-479
21705-480
21705-493
21705-497
21705-515
21706-412
21706-415
21706-418
21718-190
22300-102
22530-101
22530-110
22532-107
22543-106
22800-103
23331-279
23702-314
23702-316
23702-344
23702-346
24611-101
24611-102
24902-100
24902-101
24903-101
24925-100
25102-170
25102-188

Bolt10x22mm

Bolt 10x25mm

Bolt 12x30mm

Bolt 12x55mm

bolt 12x70

Slotted head bolt rw 3/16" x 3/4"
Hex bolt RW 3/8" x 3/4"
Hex bolt RW 3/8" x 1 1/4 G25
Hex bolt 10x30mm
Hex bolt 6x12mm
Hex bolt 6x16mm
Hex bolt 6x18mm
Hex bolt 6x20mm
Hex bolt 6x35mm
Hex bolt 6x40mm
Hex bolt 8x16mm
Hex bolt 8x20mm
Hex bolt 8x25mm
Hex bolt 8x30mm
Hex bolt 8x40mm
Hex bolt 8x90mm
Hex bolt 10x16mm
Hex bolt 10x20mm
Hex bolt 10x22mm
Hex bolt 10x25mm
Hex bolt 10x30mm
Hex bolt 10x35mm
Hex bolt 10x40mm
Hex bolt 10x50mm
Hex bolt 10x65mm
Hex bolt 12x20mm
Hex bolt 12x25mm
Hex bolt 12x30mm
Hex bolt 12x35mm
Hex bolt 12x40mm
Hex bolt 12x60mm
Hex bolt 12x65mm
Hex bolt 12x70x1.5
Hex bolt 12x75mm
Hex bolt 12x100mm
Hex bolt 12x190mm
Hex bolt 16x35mm
Hex bolt 16x40mm
Hex bolt 16x110mm
Hex bolt 16x150mm
Hex bolt 18x35mm
Hex bolt 12x55mm
Hex bolt 12x70mm
Hex bolt 12x80mm
hex bolt 6x18mm
Clip pin

Elbow 902 male male -3/4 UNF w/seal x 1/2" UNF JIC 37¢
Elbow 902 9/16" UNL w/seal x 1/2" UNF JIC 372

source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local

Elbow 902 x 7/8" UNF-3/4 UNF w/seal

Elbow 452 with restrictor - Male -
Universal joint

Type "A" Key 8x7x25mm

Rolled pin 6x32mm

Rolled pin 6x40mm

Rolled pin 6x45mm

Rolled pin 6x55mm

Half link roller chain 3/4" ASA-60-H
Half link roller chain 1" ASA-60-H
Grease Nipple 1/16"

Grease Nipple 1/18"

Grease nipple curved 1/8"
Straight grease nipple RM 6mm
Cotter pin 3x40mm

Cotter pin 4x30mm

$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.80
$33.80
$25.20
$29.48
$32.00
$90.50
$5.95
$0.43
$0.53
$0.98
$1.18
$5.75
$21.73
$0.88
$0.88
$1.38
$0.63
$0.18
$0.18



25102-190
25102-212
25102-214
25105-164
25606-469
25616-100
25616-113
25616-139
26309-101
26536-105
26542-205
26542-206
27112-140
27113-196
27113-200
27113-284
27113-309
27119-239
27902-107
27903-102
27924-101
27932-111
27934-104
27934-107
27935-110
27935-113
27942-114
27946-109
27946-111
27958-104
27958-109
27963-103
27963-104
27963-106
27963-107
27963-108
27963-110
28104-103
28109-101
28109-102
30020-115
30025-116
30032-141
30032-180
30032-190
30032-200
30032-210
30304-162
30304-163
30304-164
30307-106
30307-250
30331-140
30336-301
30336-302
30336-323
30336-465
30336-466
30336-557
30336-631
30336-638
30336-845
30336-846
30336-885
30339-592
30339-593
30340-196
30340-202
30340-210

Cotter pin 4x40mm

Cotter pin 5X50mm

Cotter pin 5x60mm

Cotter pin 3x20mm

Shaft Seal

Seal SAV - 7243

Seal SAV - 7295

Seal SAV - 7246

Galvanized Male drain Plug 1/4" BSPT
Hydraulic Tee 7/8" UNF-3/4" -UNF-3/4 UNF
Female tee 13/16" 16H male 13/16" male 18x1,5
TEE - male w/seal-female w7 flat seat - male metric
Allen BoltRW 5/16" x 1

Allen Bolt RM 5x40mm

Allen Bolt RM 5x60mm

Allen Bolt RM 10x60mm

Allen Bolt RM 12x45mm

Allen countersink head screw 10x26mm
Hex nut 1/2"

Hex nut RW 3/16"

Hex nut UNF 1/4"

Thin hex Nut RM 24mm

Thin hex Nut RM 10mm

Thin hex Nut RM 16mm

Self Lock RM 6mm

Self Lock RM 10mm

Self Lock RM 12mm

Castle hex nut NF 3/4"

Castle hex nut UNF 1"

Self lock Hex nut RW 5/16"

Self lock Hex nut RW 5/8"

Self lock Hex nut RM 5mm

Self lock Hex nut RM 6mm

Self lock Hex nut RM 8mm

Self lock Hex nut RM 10mm

Self lock Hex nut RM 12mm

Self lock Hex nut RM 16mm

Roller chain Joint 5/8"

Roller chain Joint 3/4" ASA-60 H
Roller chain joint 1" ASA-80 H

Safety ring 3x23mm

Rotating Ring

Multiple couper cap

Multiple couper J.D.

Multiple couper N.Holland - Case
Multiple couper Gleaner

Multiple couper Claas

Bronze brushing

Bronze brushing

Bronze brushing

Wheel bolt

Adjuster

Weatherstrip side cover

Yoke

U-Joint

PTO shaft shear bolt

Yoke z=6 1 3/8"

Accesories with lock balls

Middle intemal transmission complete
Yoke z=21 1 3/8"

U-Joint

Complete protection

Middle extemnal transmission complete
Yoke set hexagonal with ball lock
Disk clutch 560 NM

Disk clutch 450 NM

Rotating Yoke Z=21

Yoke 2=21 1.3/8"

PTO complete

source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local
source local

$0.25
$0.38
$0.40
$0.08
$10.48
$3.25
$4.15
$3.83
$3.43
$54.53
$54.53
$59.08
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$2.60
$3.65
$8.18
$0.95
$360.18
$4.65
$1,843.63
$1,938.53
$2,047.63
$2,364.78
$22.83
$33.15
$38.48
$5.45
$35.25
$57.10
$176.63
$126.43
$472.20
$218.00
$45.73
$871.45
$203.10
$165.63
$243.95
$581.33
$235.60
$483.30
$483.30
$167.75
$787.10
$1,479.28



30340-213
30340-372
30340-380
30340-395
30340-518
30340-774
30603-335
30603-860
30605-730
30631-590
30631-600
30642-167
30642-192
30642-196
30642-197
30642-204
30642-221
30642-225
30642-228
30642-232
30642-248
30642-250
30642-314
30642-333
30642-334
30642-364
30642-370
30642-390
30642-396
30642-416
30642-465
30642-466
30642-468
30642-680
30642-759
30642-760
30642-763
30642-807
30642-810
30642-811
30642-812
30642-813
30660-138
30664-770
30664-900
30665-110
30665-115
30670-101
30670-102
31512-300
31518-153
31518-154
32102-250
32112-358
32112-349
34500-550
36012-867
36018-421
36018-426
36018-903
36018-936
36018-939
36308-100
36308-102
36615-650
36621-104
36622-315
36630-120
37213-721

Plastic PTO Cover

Yoke z=21 1.3/8"

PTO complete

Yoke Z=5 1.3/8"

Yoke Z=6, Header Side

Universal Joint

Security chain

Gathering chain

Indicator cable

LH gear box

RH gear box

"Reflecting beacon" Decal
"Danger PTO shaft" Decal

"Danger lock cylinder" Decal
"Danger auger" Decal

"Grease" Decal

"Sling Hook" Decal

"Read the operator manual" Decal
"Remove key - Stop engine"Decal
"Tire pressure" Decal

"Maximum speed 30 km / h" Decal
"Using security chain" Decal

"0il the chain" Decal

"torque limiter - Oil" Decal
"Danger auger" Decal

"Danger gathering chain" Decal
"0il control box" Decal

" Do not climb" Decal

"Attention pull hood out" Decal
"Gathering chain oil control" Decal
"Stand of maintenance" Decal
"Point lock" Decal

"Do not retire protection roller chain drive" Decal

"Stand plates separation" Decal
"Mainero" long 580mm Decal
"Mainero" long 720mm Decal
"Logo Mainero" 241x270mm Decal
"MDD-100 model" Decal
"51791 model" Decal 16 row
"51792 model" Decal 20 row
"51793 model" Decal 18 row
"51794 model" Decal 14 row
Ear protector

Hydraulic cylinder

Hydraulic cylinder13-14 S, 700 Y 17-18 s. 525mm

Hydraulic cylinder

Hydraulic cylinder gasket

LH Helix Point sealed bearing support
RH Helix Point sealed bearing support
Gathering chain drive sprocket

Elastic 8 sheets for 14, 16, 18, 20 row
Elastic 12 sheets for 16, 18, 20 row
Plastic Seal

Chain tensor

Multicoupler tap

Tire 175/65-14

Rim 5.50 x 14

Spring

pneumatic Spring

Tensor amm spring

Spring

Spring

Polypropylene support

Metallic cover

Cover

Wheel Nut

rubber

Tensor Sprocket

Breathing plug

$189.53
$356.05
$1,260.38
$302.78
$273.58
$170.18
$57.10
$149.38
$123.38
$651.50
$651.50
$84.60
$2.05
$2.05
$1.48
$0.13
$0.23
$1.08
$1.08
$0.30
$1.08
$1.50
$0.18
$1.05
$1.48
$1.08
$0.55
$0.68
$1.38
$0.55
$1.08
$0.55
$0.68
$1.78
$4.85
$7.25
$8.70
$6.25
$4.53
$4.53
$4.53
$4.53
$12.53
$768.48
$824.65
$205.68
$25.03
$41.25
$41.25
$61.80
$232.83
$324.73
$1.20
$285.17
$15.28
$149.90
$310.33
$4.75
$48.00
$3.10
$1.23
$4.88
$2.60
$6.13
$10.18
$4.83
$22.83
$73.75
$23.68



37213-725
37213-810
37213-860
37214-190
41111-654
41574-675
41674-502
41674-510
41674-511
41713-200
41713-201
41713-202
41713-203
41713-204
41713-205
41713-206
41713-600
41725-111
41725-221
41740-217
41740-220
41740-225
41740-226
41749-225
41749-226
41749-613
41749-614
41749-615
41749-616
41764-113
41764-114
41782-633
41783-242
41783-243
41783-244
41783-245
41783-246
41783-247
41783-248
41783-249
42008-223
42163-224
42513-610
42513-611
42513-619
42741-647
42741-648
42763-155
43100-122
43101-236
43101-974
43125-120
43400-612
43400-613
43400-684
43455-635
43455-638
43456-613
43964-111
44001-513
44001-514
44001-651
44025-611
44025-612
44063-231
44064-226
44087-134
44087-255
44087-630

Vent valve

Stainless steel valve spherical 3/8" NPT
Valve

Electrovalve

Bearing support

Drive box side chain 1"x78 rod. ASA-80AH
Cap

Outer reinforcing protection
Inner reinforcing protection

LH frame rear train 16-18-20 lines
Pivot joint LH rear train

Frame front train

RH frame rear train 16-18-20 lines
Rear axle union

LH frame rear tray 14 lines

RH frame rear tray 14 lines

Rear train pivot pin

Wheel hub with bolts

Wheel shaft

Tongue extension

Lock pin

Extension tongue

Tongue

Bumper extension 16-20 rows
RH bumper extension

Bumpers support

Reflecting triangle support
Lights support

Bumpers

Cable electric circuit 14-16 lines
Cable electric circuit 18-20 lines
Lock chain

Header support frame 16 lines
Rear support

Central support

Front support

Transport lock pin

Header support frame 18 lines
Header support frame 20 lines
Header support frame 14 lines
Chain

Hose @ 1/4" SAE 100 X 500mm
Bushing

Pin

Clamp for elastic

Space washer Thk.: 0.89mm
Hasp

Hose with protection 14 lines
Safety cable

PTO lock pin

Washer supplement

Cable support clip pin

Spacer washer Thk.: 0.46mm
Washer

Stop washer

Spacer washer

Stop washer

Spacer washer

Joint lamp with lamp

Spacer Washer

Spacer washer

Spacer washer

Dust cover washer

Seal

Hose @ 1/4" SAE 100- RI-AT X 1000mm
Joint Lamp (see 43964-111)
Safety reflecting triangle support
Safety reflecting triangle support
Bushing

$23.68
$90.68
$1.38
$752.23
$9.65
$172.05
$37.15
$3.85
$7.38
$812.70
$195.48
$1,087.03
$798.10
$195.48
$534.50
$541.33
$48.83
$267.98
$534.45
$488.40
$24.03
$408.43
$496.33
$185.63
$190.23
$12.08
$14.00
$29.53
$90.53
$366.15
$346.63
$3.90
$1,229.43
$224.40
$490.35
$234.68
$65.25
$1,361.05
$1,488.40
$1,110.53
$22.15
$56.68
$17.58
$27.78
$12.73
$3.48
$5.70
$199.08
$12.05
$18.30
$5.48
$6.45
$3.43
$1.90
$1.38
$5.10
$3.88
$4.00
$78.23
$1.43
$2.23
$5.05
$11.95
$2.98
$75.28
$52.75
$122.35
$36.65
$2.93



45203-605
45258-665
45280-555
47563-218
47563-247
47563-270
47563-287
47580-100
47584-635
47585-651
48013-613
48013-614
48700-118
48700-209
48700-508
48700-558
48700-571
48700-572
48700-573
48700-574
48700-575
48700-576
48701-202
48701-269
48701-270
48701-271
48701-275
48701-276
48701-277
48701-279
48702-729
48702-730
48702-744
48702-745
48702-748
48702-749
48702-763
48702-764
48702-895
48702-896
48702-897
48702-898
48703-130
48703-131
48703-176
48703-177
48703-189
48703-191
48703-210
48703-245
48703-246
48703-247
48703-514
48703-515
48703-516
48703-527
48703-529
48703-543
48703-577
48703-578
48703-585
48703-586
48703-587
48703-588
48703-589
48703-590
48703-591
48703-592
48703-593

Spacer Washer (see 20808-105)
Sprocket Z-25 P-5/8"

Stop Washer

Hydraulic hose

Hose @ 1/4" SAE 100- RI-AT X 4500mm
Hose @ 1/4" SAE 100- RI-AT X 800mm
Support multi-coupler

Yoke 2=6 1.3/8"

Lower lock pin

Handle for lock pin

Plate clamp elastic support

Clamp

PTO Support

Hook

Pin

Cover

Left fastener

Right fastener

Feed opening protection

Side cover

Outside cover

Support Plate

Indicator suppot

LH support feed inlet cover

RH support feed inlet cover

Cover

LH cover

RH cover

LH-RH Cover controls

Side register tensor

LH lower side auger cover - 20 row

RH lower side auger cover - 20 row

RH lower side auger cover - 16 row

LH lower side auger cover - 16 row

RH lower side auger cover - 16 row

LH Central side auger cover - 16 row

LH Central side auger cover - 14 row
RH lower side auger cover - 18 row

LH lower side auger cover - 18 row

RH lower side auger cover - 18 row

LH lower central auger cover 18-20 row
RH lower central auger cover 18-20 row
Set housing with bushing, 20.7 inches
Lower cover with bushing

Plate disc clutch

complete gerabox without disc clutch
complete gearbox without disc clutch, 20"
Telescopic Tubes

Oil level plug

HUB disc Clutch

Cover side drive

Tensor support

LH gear box shaft 18 row L: 4450mm
LH gear box shaft 20 row L: 5000mm
Spacer washer

Drive box side chain 1"x76 rod. ASA-80AH
LH gear box shaft 16 row L: 4000mm, 20.7 inches
Spacer washer

Supplement

Supplement

Hub

Drive box side sprocket Z=22 P=1" (front)
Bearing housing

RH gear box shaft 20 lines L: 5500mm, 20.7 inches
LH gear box shaft 12 lines L: 4000mm, 20"
Cover

LH helix sprocket auger 12 Tooths

RH helix sprocket auger 12 Tooths

LH helical gear-15 Tooths

$0.50
$76.48
$1.40
$76.80
$187.50
$61.88
$64.08
$333.88
$27.68
$5.25
$7.93
$12.33
$72.50
$104.70
$10.63
$7.48
$43.23
$43.23
$180.13
$42.58
$30.43
$126.58
$52.20
$129.58
$131.23
$175.88
$209.58
$210.03
$79.40
$65.50
$98.95
$99.40
$75.78
$78.93
$73.43
$73.43
$116.48
$116.48
$78.50
$78.50
$85.50
$89.10
$1,017.28
$212.28
$291.13
$3,131.03
$3,131.03
$414.25
$11.78
$89.38
$362.83
$38.58
$625.23
$720.70
$3.10
$184.30
$537.50
$3.20
$1.30
$5.33
$101.80
$111.68
$137.20
$778.30
$422.13
$5.78
$339.75
$339.75
$71.05



48703-594
48703-596
48703-597
48703-598
48703-599
48703-600
48703-604
48703-615
48703-628
48703-629
48703-631
48703-634
48703-638
48703-664
48703-671
48703-684
48703-685
48703-686
48703-687
48703-688
48703-689
48703-690
48703-698
48729-210
48736-073
48736-128
48736-130
48736-132
48736-133
48736-143
48736-144
48736-157
48763-162
48736-505
48736-506
48736-507
48736-508
48736-509
48736-510
48736-511
48736-512
48736-513
48736-514
48736-515
48736-516
48736-517
48736-518
48736-519
48736-520
48736-521
48736-522
48736-523
48736-524
48736-525
48736-526
48736-527
48736-529
48736-530
48736-533
48736-534
48736-535
48736-536
48736-602
48736-603
48736-617
48736-633
48736-647
48737-110
48737-111

RH helical gear -15 Tooths

Clutch Hub 1 1/4" Diam.

Drive sprocket Z=16 P=1" (back)
Drive sprocket Z=18 P=1" (back)
Drive sprocket Z=20 P=1" (front)
Shaft Transmision

Output shaft roll

Taper toothed gear 24 tooths
Spacer washer (Thk.: 1.6mm)
Joint for side cover (Thk.: 0.2 mm)
Bushings

Sprocket Clutch

Joint for side cover (Thk.: 0.4 mm)
Side Cover, 525mm.

Long spacer for output shaft
Housing (see 48703-130)
Sprocket

Sprocket

Sprocket

Sprocket

Lower cover (see 48703-131)
Vertical shaft

Main shaft, 525mm.

Drain plug key

Right side complete

RH roll bearing

LH roll bearing

LH helix point w/bushing (flute roll)
RH helix point w/bushing (flute roll)
Side point w/lock pin 700MM
Central hood w/700MM lock

RH helix point w/bushing

Hydraulic cylinder assembly w/adapter 12 row, 20"

Roll scraper

RH am tensor, 525mm.
LH am tensor, 525mm.
RH divider cover

LH divider cover

Snap plate drive bar (2045 mm) for 16-20 row, 20.7 inches
Snap plate drive bar (965 mm) for 14-18 row, 20.7 inches

Flange

Bushing

Point support

Gathering chain drive sprocket
Hub , 20.7 inches

LH protection

RH protection

Drive auger protection

Hood lock pick

Spacer hub coupling

LH snap plate

Pin support LH side

Pin support RH side

Snap plate bar support
Tensor

Drive chain auger side cover
Bushing

Supplement

LH Roll Scraper

RH am tensor, 20"

LH arm tensor, 20"

Hub , 20"

Spacer for roll bearing (Thk. 1.24 mm)
Spacer for roll bearing (Thk. 1.54 mm)
Bushing, 525mm.

Joint axis

Hood pivot bushing

RH roll, complete with auger
LH roll, complete with auger

$71.05
$51.25
$104.08
$87.13
$93.38
$252.68
$205.63
$141.93
$1.55
$1.88
$2.78
$44.45
$2.03
$65.75
$14.38
$0.00
$339.75
$339.75
$71.05
$71.05
$175.75
$50.60
$401.23
$21.50
$3,197.50
$92.95
$92.95
$166.85
$164.10
$502.35
$682.15
$158.75
$283.58
$11.15
$69.38
$69.50
$16.75
$16.75
$114.33
$61.40
$19.05
$4.43
$113.95
$114.63
$73.35
$15.15
$13.90
$26.15
$12.23
$3.45
$99.75
$8.53
$8.20
$30.55
$37.28
$57.83
$4.70
$1.10
$86.25
$69.38
$69.50
$73.35
$2.88
$3.70
$11.33
$10.75
$5.45
$600.95
$598.38



48737-130
48737-131
48737-132
48737-133
48737-134
48737-135
48737-139
48737-140
48737-141
48737-143
48737-144
48737-145
48737-149
48737-151
48737-152
48737-153
48737-162
48737-163
48737-164
48737-165
48737-166
48737-167
48737-168
48737-248
48737-271
48737-272
48737-273
48737-276
48737-277
48737-278
48737-279
48737-280
48737-281
48737-282
48737-283
48737-284
48737-285
48737-286
48737-287
48737-288
48737-289
48737-290
48737-291
48737-292
48737-293
48737-294
48737-295
48737-296
48737-297
48763-126
48763-127
48763-128
48763-129
48763-131
48763-206
48763-211
48763-213
48763-217
48763-218
48763-219
48763-221
48763-222
48763-223
48763-600
48763-603
48763-606
48763-607
48764-217
48764-218

Snout complete - no headsight

Side and central locker pin

Central hood

LH snout complete c¢/w headsight

RH snout complete ¢/w headsight

Side locker pin

LH roll w/ welded knife with auger, w/ bushing, 20.7 inches
RH roll w/ bolted knife with auger, w/ bushing, 20.7 inches
Snout complete - c/w headsight

Roll auger LH helix w/bushings (knife roll), 20.7 inches

Roll auger RH helix w/bushings (knife roll), 20.7 inches

LH roll w/bolted knife

Recollector w/ knife rolls, disc clutch and sealed bearing (20.7 inch) Assemb

Central Hood Set

RH eave with auger assembly

LH eave with auger assembly

Sealed bearing in flute rolls row unit replacement
Sealed bearing in knife rolls row unit replacement

recollector w/knife roll, disc clutch and sealed bearing (20") Assembly

LH roll w/welded knife with auger, w/bushing, 20"
LH roll w/bolted knife with auger, w/bushing, 20"
Roll auger LH helix w/bushings (knife roll), 20"
Roll auger RH helix w/bushings (knife roll), 20"
LH support

Upper row frame, 20.7 inches

Rock arm for snap plate

Bolt bar union

RH chain guide, 20.7 inches

LH chain guide, 20.7 inches

RH auger eave

LH auger eave

Hood pivot support ,20.7 inches

RH snap plate

Movement indicator snap plate

snout height adjuster

Point lock pin

Hood lock

Point shoe

Support

Points lock pin

Snout only - no tip, flaps, headsight location (BARE)
Hood

Sprocket

Support hood lock pin (Central), 20.7 inches
Hood lock stand

RH support

Side Point

RH eave

LH eave

Hose with protection 20 row

Hose with protection 18 row

Hose with protection 16 row

Hose with protection 14 row

hydraulic cylinder assembly w/adapter

Hose @ 1/4" SAE 100 R1 - AT X 1800mm

Hose @ 3/8" SAE 100 R2-AT X 540mm
Support multi-coupler

Hose protector

Hose terminal

Hose terminal support

Hose guide tube

Support multi-coupler

Electrovalve support - Massey Ferguson

Clamp

Hydraulic cylinder protection

Support - Don Roque

Clamp Support

Cable for electrovalve

Cable for electrovalve

$709.54
$27.58
$765.37
$776.24
$767.73
$26.55
$985.40
$951.65
$713.26
$167.35
$167.78
$784.78
$8,082.56
$936.38
$2,654.20
$2,654.20
$537.88
$537.88
$8,082.56
$1,041.75
$1,055.88
$268.75
$268.75
$10.98
$606.68
$101.43
$11.10
$203.45
$203.45
$518.40
$518.40
$100.25
$145.85
$23.95
$14.80
$11.18
$34.18
$39.45
$11.20
$8.30
$574.61
$736.90
$120.18
$53.18
$10.98
$10.98
$795.78
$1,274.15
$1,277.30
$219.55
$195.28
$172.65
$168.63
$283.58
$113.60
$102.68
$38.03
$47.63
$43.05
$75.78
$94.63
$43.53
$42.93
$3.75
$34.85
$15.90
$13.38
$1,183.53
$1,166.53



48764-603
48776-282
48776-512
48776-518
48776-579
48776-580
48776-581
48776-582
48776-583
48776-584
48776-585
48776-586
48776-589
48776-591
48776-592
48776-593
48776-626
48777-210
48777-286
48777-636
48777-647
48777-648
48777-649
48777-650
48777-651
48777-652
48777-662
48777-663
48777-670
48777-671
48777-672
48777-673
48780-206
48780-207
48780-417
48780-500
48780-595
48780-596
48780-597
48780-598
48780-599
48780-664
48780-801
48781-602
48781-618
48781-629
48781-630
48781-631
48781-632
48781-633
48781-634
48781-635
48781-636
48781-637
48781-638
48785-278
48785-279
48785-280
48785-281
48785-282
48785-283
48785-284
48785-285
48785-286
48785-287
48785-288
48785-289
48785-290
48785-291

Cap support

Cap support

Drive box side chain 1"x82 rod. ASA-80-H
Drive auger chain 3/4" x 100 rod. ASA-60-H
Protection main shaft 14 row, 20.7 inches
Protection main shaft 16 row, 20.7 inches
Protection main shaft 18 row, 20.7 inches
Protection main shaft 20 row, 20.7 inches
Drive input shaft main

Drive output shaft main

Bushing

Protection main shaft 12 row, 20"
Protection main shaft 18 row, 20"
Protection main shaft 16 row, 20"
Protection main shaft 20 row, 20"
Protection main shaft 14 row, 20"
Tensor sprocket

Clutch support and drive sprocket

Drive auger sprocket

Spacer washer

Drive auger sprocket Z=15 P=3/4"

Drive auger sprocket Z=16 P=3/4"

Auger drive sprocket

Drive auger sprocket Z=18 P=3/4"

Drive auger sprocket Z=19 P=3/4"

Drive auger sprocket Z=20 P=3/4"

Spacer bushing

Stop washer

Auger side shaft

Spacer Bushing

Register

Cover

Pin cylinder rod (left)

Cylinder pin

Support cylinder rod side

Extension pin

Extension original cylinder

Spacer for back shaft cylinders
Spacer for front shaft cylinders

Front shaft cylinder

Back shaft cylinder

Drive auger chain 3/4" x 102 rod. ASA-60-H
Support cylinder

Extension Mainero Cylinder

Hydraulic cylinder protection

Cylinder extension (butt)

Cylinder extension (rod)

Spacer for shaft cylinders

Spacer for shaft cylinders

Pin cylinder rod (Right)

Extension pin

Washer

Pin for hydraulic cylinder rod end

Pin for hydraulic cylinder clevis end
Spacer bushing

Upper flange

LH upper adaptor

RH upper adaptor

Lower adaptor

RH channel extension

LH channel extension

RH channel extension

RH channel extension

LH channel extension

RH channel extension

LH channel extension

RH channel extension

Upper flange

RH upper adaptor

$11.40
$38.13
$178.93
$87.10
$103.73
$117.90
$131.20
$145.00
$128.65
$128.28
$3.83
$103.73
$131.20
$117.90
$145.00
$103.73
$88.38
$217.98
$433.70
$3.78
$69.00
$64.33
$56.58
$77.38
$68.15
$73.75
$7.33
$6.90
$91.58
$21.60
$23.30
$14.20
$68.38
$84.28
$18.70
$32.98
$79.58
$80.78
$84.93
$71.80
$34.65
$106.83
$30.03
$77.40
$44.58
$128.55
$54.45
$159.00
$159.00
$56.60
$22.05
$1.78
$19.43
$35.28
$16.90
$92.95
$477.53
$475.63
$343.63
$82.58
$82.58
$104.53
$104.08
$93.88
$93.88
$100.88
$100.88
$103.08
$702.35



48785-292
48785-293
48785-294
48785-295
48785-296
48785-297
48785-298
48785-613
48785-614
48785-615
48785-616
48785-617
48785-618
48785-619
48785-620
48790-120
48803-600
48803-601
48803-613
48803-614
48803-615
48803-616
48803-617
48803-619
48806-604
48836-215
48836-219
48836-220
48836-258
48836-601
48836-602
48836-603
48836-616
48836-622
48836-628
48836-629
48836-657
48836-660
48836-673
48836-675
48836-676
48836-677
48836-678
48836-679
48836-680
48836-685
48836-687
48836-963
48837-202
48837-203
48837-204
48837-206
48837-207
48837-208
48837-209
48837-210
48837-212
48837-213
48837-214
48837-215
48837-216
48837-217
48837-218
48837-219
48837-220
48837-222
48837-223
48837-224
48837-227

LH upper adaptor

Lower adaptor

RH channel extension

LH channel extension

RH upper adaptor

LH upper adaptor

Support RH upper adaptor

Lower adaptor supplement

Suplement upper adaptor

LH feed opening deflector

RH feed opening deflector

Lock pin

Lock pin

LH adaptor kit guide plate

RH adaptor kit guide plate

Sticker Set MDD 20 L.

Drive box side sprocket Z=23 P=1" (front)
Drive side sprocket hub ( special Z-16)
Side cover, 20"

Main shaft, 20"

LH gear box shaft 12 row L: 4000mm, 20"
LH gear box shaft 14 row L: 4000mm, 20"
LH gear box shaft 16row L:4000mm., 20"
RH gear box shaft 20 row L: 5500mm, 20"
Spring Washer

Cable support

LH flute roll

RH flute roll

Pin

RH helix point for LH roll (see 48736-132)
LH helix point for RH roll (see 48736-133)
Fastener

Roll sraper

Tensioner for gathering chain

Spacer for roll bearing (Thk. 0.46 mm)
Spacer washer (Thk. 0.46 mm) (see 20808-110)
Spacer bushing

Stop washer

Bolt

Sensor support base

Inspection cover

Roll knife

Left intake knife

Right intake knife

Knife roll washer

Snap plate drive bar (2045 mm.) for 16-20 row, 20"
Snap plate drive bar (965 mm.) for 14-18 row, 20"

Gear box pin

Right snout lock pin

Left snout lock pin

Eave lock

Spring Guide

Point with sensor support
RH header side hood

LH header side hood
Container cable support
Fuse holder cube

LH roll w/welded knife
Roll body without knife
RH Helix point for LH roll (see 48737-144)
LH Helix point for RH roll (see 48737-143)
Replaceable front LH eave
Replaceable front RH eave
Side point upper cover
Top door side snout

RH Roll Scraper

Deburring left front
Deburring right front

RH Helix Point

$702.35
$295.73
$53.18
$53.18
$363.93
$363.93
$201.15
$106.53
$20.30
$19.33
$19.33
$48.58
$33.33
$21.43
$21.43
$144.00
$93.93
$108.25
$65.75
$401.23
$422.13
$422.13
$422.13
$778.30
$4.70
$8.23
$429.68
$429.68
$18.30
$166.85
$166.85
$1.73
$16.58
$5.70
$0.70
$4.15
$9.53
$1.10
$1.90
$9.65
$5.03
$87.53
$166.85
$166.85
$0.55
$114.33
$61.40
$17.53
$47.83
$47.83
$42.13
$10.05
$687.98
$921.38
$926.90
$37.00
$53.98
$770.68
$401.63
$0.00
$0.00
$167.83
$167.83
$125.73
$93.63
$58.45
$20.63
$20.63
$159.25



48837-228
48837-229
48837-220
48837-231
48837-232
48837-233
48837-234
48876-205
48876-206
48876-207
48876-208
48876-209
48876-210
48876-211
48876-212
48876-213
48876-215
48876-217
48876-218
48876-219
48877-204
48877-205
48877-216
48877-217
48877-218
48877-219
48877-220
48877-221
48877-222
48877-223
48877-224
48877-225
48877-226
48877-227
48877-228
48877-229
48877-230
48877-231
48877-232
48877-233
48877-234
48877-235
48877-236
48877-241
48877-242
48877-244
48877-243
48877-245
48877-246
48885-200
48885-201
48885-202
48885-203
48885-204
48885-205
48885-206
48885-207
48885-208
48885-209
48885-210
48885-211
48885-212
48885-213
48885-214
48885-215
48885-216
48885-217
48885-218
48885-219

LH Helix Point

Upper row frame, 20"

RH chain guide, 20"

LH chain guide, 20"

Hood pivot support, 20"

Support hood lock pin, (central), 20"
Container cable support, 20"

LH bedplate 16-18-20 row

RH bedplate 16-18-20 row

Support tube main shaft 20 row,20.7 inches
Support tube main shaft 18 row, 20.7 inches
Support tube main shaft 16 row, 20.7 inches
Support tube main shaft 14 row, 20.7 inches
Protector support main shaft

RH bedplate 14 row

LH bedplate 14 row

Support tube main shaft 18 row, 20"
Support tube main shaft 16 row, 20"
Support tube main shaft 20 row, 20"
Support tube main shaft 14 row, 20"
Tension Stand

Hub for auger drive sprocket

Central bedplate

LH auger support 18 row, 20.7 inches
RH auger support 18 row, 20.7 inches
LH auger support

RH auger support

Auger central shaft

RH clutch protection

LH clutch protection

RH auger 20 row, 20.7 inches

LH auger 20 row, 20.7 inches

RH auger 16 row, 20.7 inches

LH auger 16 row, 20.7 inches

RH auger 14 row, 20.7 inches

LH auger 14 row, 20.7 inches
Register

LH support tensor

RH support tensor

LH auger 12 row, 20"

RH auger 12 row, 20"

LH auger support 18 row, 20"

RH auger support 18 row, 20"

LH auger 16 row, 20"

RH auger 16 row, 20'

RH auger 20 row, 20’

LH auger 20 row, 20"

LH auger 14 row, 20'

RH auger 14 row, 20'

Lower adaptor

LH channel extension

RH channel extension

Upper flange

RH channel extension

LH upper adaptor

Lower adaptor

LH channel extension

RH channel extension

LH channel extension

RH channel extension

LH channel extension

RH channel extension

LH upper adaptor

RH upper adaptor

LH lower adaptor

RH lower adaptor

LH channel extension

RH channel extension

RH channel extension

$159.25
$606.68
$203.45
$203.45
$100.25
$53.18
$37.00
$87.90
$88.85
$354.85
$328.30
$301.73
$275.18
$33.58
$82.88
$82.88
$328.05
$301.73
$354.85
$275.18
$15.30
$122.68
$195.25
$1,844.05
$1,844.10
$101.90
$101.90
$57.83
$156.43
$199.15
$1,982.33
$1,982.33
$1,717.35
$1,717.35
$1,590.65
$1,590.65
$12.48
$34.98
$34.98
$1,590.65
$1,590.65
$1,844.10
$1,844.10
$1,717.35
$1,717.35
$1,982.33
$1,982.33
$1,590.65
$1,590.65
$307.45
$100.35
$100.35
$131.93
$632.18
$646.35
$399.58
$74.68
$74.68
$101.20
$101.20
$81.05
$84.80
$571.45
$572.38
$147.78
$153.15
$51.58
$51.58
$627.45



48885-220
48885-221
48885-222
48885-223
48885-226
48885-227
48885-228
48885-229
48885-230
48885-231
48885-232
48885-233
48885-236
48885-237
48885-238
48885-239
48885-240
48885-241
48885-242
48885-277
48885-278
48885-279
48936-254
48936-256
48936-257
60406-203
60406-212
65130-207
65130-210
65230-206
65230-209
65900-205
65900-211
68920-009
69212-011
69220-085
69230-052
81100-000
81101-000
81102-000
81103-000
81104-000
81105-000
81106-000
81107-000
81108-000
81109-000
81110-000
81111-000
81112-000
81113-000
81114-000
81115-000
81116-000
81117-000
81118-000
81119-000
81120-000
81121-000
81122-000
81123-000

RH upper adaptor

Lower adaptor

RH channel extension

LH channel extension

RH adaptor kit guide plate

LH adaptor kit guide plate
Suplement upper adaptor

LH upper adaptor

RH upper adaptor

Lower adaptor

RH channel extension

LH channel extension

RH channel extension

LH channel extension

RH upper adaptor

LH upper adaptor

Lower adaptor

LH channel extension

RH channel extension

LH channel extension

RH channel extension
Supplement upper adaptors
Auger drive sprocket eave

Gear box shaft

Shaft for eave auger

Bearing 6203 - 2RS

Bearing 6212 - 2RS

Taper roller bearing N2 30207
Taper roller bearing N2 30210
Bearing 30206

Bearing 30209

Bearing UC-205

Bearing UC-207

Bearing

Roll sealed bearing

Bearing Support

Bearing Housing

Color kit Case Inter. 14 Lines
Color kit ).D Inter. 14 lines
Color kit Claas Inter. 14 Lines
Color kit Gleaner Inter. 14 Lines
Color kit N.H. Inter. 14 Lines
Color kit Mainero Inter. 14 Lines
Color kit Case Inter. 16 Lines
Color kit ).D Inter. 16 lines
Color kit Claas Inter. 16 Lines
Color kit Gleaner Inter. 16 Lines
Color kit N.H. Inter. 16 Lines
Color kit Mainero Inter. 16 Lines
Color kit Case Inter. 18 Lines
Color kit ).D Inter. 18 lines
Color kit Claas Inter. 18 Lines
Color kit Gleaner Inter. 18 Lines
Color kit N.H. Inter. 18 Lines
Color kit Mainero Inter. 18 Lines
Color kit Case Inter. 20 Lines
Color kit ).D Inter. 20 lines
Color kit Claas Inter. 20 Lines
Color kit Gleaner Inter. 20 Lines
Color kit N.H. Inter. 20 Lines
Color kit Mainero Inter. 20 Lines

$674.90
$495.13
$87.38
$93.68
$59.80
$59.80
$61.28
$546.50
$548.38
$476.53
$60.10
$60.10
$76.98
$93.03
$545.78
$513.70
$323.10
$73.30
$73.30
$97.25
$97.25
$83.95
$124.03
$48.63
$72.80
$5.83
$54.70
$21.65
$24.50
$14.65
$20.45
$20.75
$34.25
$42.88
$96.38
$25.18
$8.58
$723.28
$605.70
$605.70
$621.35
$621.30
$637.78
$643.55
$629.58
$643.55
$643.75
$643.68
$660.15
$688.18
$688.18
$688.18
$688.35
$688.30
$707.23
$709.10
$709.10
$709.10
$709.28
$709.23
$728.15



